AT AR EA H $k X 4wk R-PL-C-Z3ARB-100L-UK-00

No. 47-1, Jhongjheng Rd., Minsyong Industrial Zone,
Minsyong Township, Chiayi County, Taiwan, R.O.C. 621
Tel:+886-5-220-6695

h Fax: +886-5-221-8320

M% e-mail: aone.motor@msa.hinet.net

PART LIST-CHASSIS

BOM NO.: Z3ARB-100L-UK

il E #BFT B TR

el PSSR

e PR {2 8

A ek {2 X

ZEITHER - 2010.6.16
CHER S

WAl | RER | EsTEE EaTH%E FEHRX | FZ

cover page

HIETHHA:2011.6.16 BOM NO.: Z3ARB-100L-UK 1/21



AT AR EA H $k

F1, Frame Body

H4maE: R-PL-C-Z3ARB-100L-UK-00

Item Part No. Part Name Spec. Q'ty
1 [50100-3AR-001 Zu Frame Body (Enclosed Footwall)  |&&E=t/msysEAs-ne| 1
2 |[50400-3AR-BKO ®BHF Rear Carrier SESVEE-H 1
3 |50200-3AR-BKO [HEEFRR Bumper BEARKAS-Ha 1
4 |50600-3AR-BKO Rl A £ Encloused Footwall SE-E 1
5 |50630-3AR-BKO He S 5 52 Encloused Footwall(Foot Brake)  |HIZlI/AFL- 20 1
6 |50110-3AR-000 5B ERE (A #E ) Mounting Plate, Engine 2
7 |50150-1317103 SRS (R) Spacer, Crankcase 12.5x17x103 1
8 |50150-1322020 S1EEERE Spacer 12.5x22x20 1
9 |96140-60022Z iR Bearing, Ball 600227 1
10 |94520-32000 CHUHIER Clip, Cir. RTW-32 1
11 |50524-3AR-000 R T Rubber Absorber, Seat 13x37x23 2
12 |95701-12222 NG Bolt ,Hex. Flange M12x222 1
13 195801-08038-07 NG Bolt ,Hex. Flange M8x38 2
14 195701-08012-07 NG Bolt ,Hex. Flange M8x12 20
15 [90350U-12017 EREURY I RRMENE Nut, Flange Insert Lock M12xP1.25 1
16 |17950-3AR-000 HENER RSt =i Chock Ass'y, Manual (FE ) 1
17 |50710-3AR-BKO TEPRZREHAE E Bracket, Fender 1

F-1
HIZTHEA:2011.6.16 BOM NO.: Z3ARB-100L-UK 2/21




AT AR EA H $k

H4maE: R-PL-C-Z3ARB-100L-UK-00

F2, Steering
16
NN N,
e—12
P
16 -

Item Part No. Part Name Spec. Q'ty
1 |53200-3AR-BKO 5 [k 4H B A HE Steering Shaft 1
2 |54120-3AR-000 S (T Tie Rod 2
3 [54121-3AR-000 HEFBA(E ) R.H. Joint, Universal 2
4 [54122-3AR-000 B RIBA (/) L.H. Joint, Universal 2
5 [53330-3AR-000 = Holder, Steering Shaft 2
6 [53210-3AR-000 PUBE PU Seal, Steering 1
7 |91258-183207 st Seal, Oil 18x32x7 1
8 |50150-1522015 NHE Spacer, Inner 15x22x15 1
9 |91258-223507 st Seal, Ol 22x35x7 1
10 |94201-16190 BE I8N Cotter Pin 1.6x19 4
11 |94201-32425 BE I8N Cotter Pin 3.2x42.5 1
12 [90350U-10014 EREURY | SRMEINE Nut, Flange Insert Lock M10xP1.25 4
13 [90350U-14000 EREURY | SRMENE Nut, Flange Insert Lock M14xP1.5 1
14 195801-08066-97 NG Bolt ,Hex. Flange M8x66 2
15 194101-1440020K ST HS P Washer, Plate 14x40x2.0 1
16 |54110-3AR-260 e B Rt Tie Rod Ass'y 2

F-2
HIZTHEA:2011.6.16 BOM NO.: Z3ARB-100L-UK 3/21




AT AR EA H $k X 4wk R-PL-C-Z3ARB-100L-UK-00

F3, Suspension Arm

Item Part No. Part Name Spec. Q'ty
1 54160-3AR-BKA FAEER (R ) R. Arm Ass'y, Suspension BA 1
2 |54260-3AR-BKA TEAELE R () L. Arrn Ass'y, Suspension (FEfm)EEA 1
3 197350-102829 BB E Rubber Bush, Suspension Arm 10x28.1x27/29 4
4 |54221-3AR-000 FEEBEEE Up Bush, Suspension Arm 15.5x21.1x20 2
5 [54220-3AR-000 TEEBEBEEE Bottom Bush, Suspension Arm 17x21.1x20 2
6 |54310-PK-6143 [A7K Seal, Waterproof 26x35.8x18.3 2
7 |54320-PK-6148 PhEE R ET# Seal, D ustproof 26.6x36.4x9.5 2
8 |96201-10000 SIS Valve, Grease M6 2
9 |96000-10048 NG Bolt ,Flange M10x48 4
10 [90350U-10014 EREURY 1 SRMENE Nut, Flange Insert Lock M10xP1.25 4
11 |54161-3AR-BKA AR R. Arm, Suspension 1
12 |54261-3AR-BKA TEAEF L. Arrn, Suspension 1
13 |54250-3AR-000 B A Ef-L L. Knuckle 1
14 |54150-3AR-000 HE-R R. Knuckle 1
15 190352-10080 CEAIHENE Nut, Castle M10xP1.25 2
16 |94201-16190 EEImEzE Cotter Pin 1.6x19 2

F-3
HIZTHEA:2011.6.16 BOM NO.: Z3ARB-100L-UK 4/21




AT AR EA H $k

F4, Swing Arm

H4maE: R-PL-C-Z3ARB-100L-UK-00

Item Part No. Part Name Spec. Q'ty
1 52200-3AR-BKA 5 X 48R () Arm Ass'y, Swing 1
2 152220-3AR-000 EYXBRE Bush, Swing Arm 20.1x27.6x20 2
3 152210-3AR-000 & YihE Spacer, Swing Arm 14.1x20x253 1
4 152310-0S-8234 [HEEZ (I0S 8234) Seal, Dustproof 30.8x38.5x7x14 2
5 |52320-PK-6152 BBEE Rubber Sleeve 31.7x38x65 1
6 |95802-14280 NG Bolt ,Hex. Flange M14x280 1
7 |90350U-14000 AREUZY (- FRUENE Nut, Flange Insert Lock M14*P1.5 1
8 |52221-3AR-BKA =54 Arm, Swing 1
9 |40543-3AR-000 R R Adjuster, Chain 6mm 2
10 |94050-06000 VAY.E- dialedlE Nut, Hex Flange M6xP1.0 2
11 |90350U-06000-K AR URY 1 FROZE Nut, Flange Insert Lock M6*1.0 2
12 |95801-08066-12BN |/NFA%4miEse (%)  [Nut, Hex Flange M8x66 1
13 [40531-4129-08 EFHER(R) Roller, Chain @38xL.25x8 1
14 |50150-081310 I E -1 Spagcer, 1 8x12.5x10 2
15 194101-08518-23B V- I B R Washer, Plate 8.5x18x2.3 2

F-4
HIZTHEA:2011.6.16 BOM NO.: Z3ARB-100L-UK 5/21




AT AR EA H $k

F5, Pedal, Rear Disc Brake

H4maE: R-PL-C-Z3ARB-100L-UK-00

¥

A\ 7 I

.,.| (N

||
IIII ‘II IE:Illl - N
s || ". I',:'r"
N
Item Part No. Part Name Spec. Q'ty
1 |45127-3AR-000 Rl Hose, Foot Brake 700 1
2 [45544-3AR-000 G| Spring, Braking Switch 1*7*72 1
3 [45543-3AR-000 FlIE kAT R Switch, Braking 1
4 [45520-3AR-000 FAlAT B 4B S 4Bl Master Cylinder Ass'y, Foot Brake [Foot Brake 1
5 |95801-08020-12B NAGmER@EEASED |Bolt ,Hex. Flange M8x20 2
6 [90145-MS9-6110-M [Fi|= i iEte Bolt, Brake Hose M10x22 2
7 |94104-10140-CU SHIEARE Washe, Copper 10.2x14x1.0 4
8 |45530-3AR-000 FANA I 25 s AR Pedal, Brake 1
9 |90005-06012-17 + R EEE R Bolt, Flate M6*12 1
10 |45535-3AR-000 MR R G EwE  |Rubber, Damper 1
F-5
#IZTHHH:2011.6.16 BOM NO.: Z3ARB-100L-UK 6/21




AT AR EA H $k

F6, Bearing Housing, R. Disc Brake

H4maE: R-PL-C-Z3ARB-100L-UK-00

15
Item Part No. Part Name Spec. Q'ty
1 45250-3AR-A0A BRI R Caliper , Rear Brake 1
2 |45105-3AR-00A %HEH 40 Pad Kit, Rear Disc Brake 1
3 [45121-3AR-000 BRIERE R Disc, Rear Brake 180x38x62 1
4 |42625-3AR-000 1B A R ] T Bracket, Rear Brake Disc P62x38 1
5 [42635-3AR-BKO0 18l [ T R 4R R Housing, Rear Axle Bearing (Disc) 1
6 |50150-3137134 el HESS Spacer 31x36.3x134.7 1
7 191258-355508 JHEf Seal, Oil 35x55x8 2
8 [96140-6006ZZ TR Bearing, Ball 600627 2
9 (91000-10014-97K N T 8RR Bolt, Hex. Socket M10x14 3
10 [91000-08030 N T 8RR Bolt, Hex. Socket M8x30 2
11 [95701-12040-KL 7N % T e Bolt ,Hex. Flange M12x40 2
12 [95701-12032-KL 7N 4 T e Bolt ,Hex. Flange M12*32 2
13 [45290-3AR-BKO esHEE Bracket, Caliper 1
14 |SW 12021K B 25 R Washer, Spring 4
15 [94101-1230030K I A Washer, Plate 12x30x3.0 2
16 |45251-3AR-000 BRI HE-FEHLIRE spacer, Caliper Ass'y 8x15x4 2
17 |A42636-3AR-BK0O 1&g [ 72 )88 Housing Ass'y, Rear Axle Bearing (Disc) 1
F-6
#IETHHA:2011.6.16 BOM NO.: Z3ARB-100L-UK 7/21




AT AR EA H $k

F7, Drum Brake, Front

H4maE: R-PL-C-Z3ARB-100L-UK-00

10

[ _ = NN
/ A _ >'<lﬁ N V./P;\T\\'F ~
."lll.'"f II II| HC': S .“.‘II ) t'-"\_lj A N
II'II |II | | .'" I.’/’,’I = f" | | !/ / \dﬁ /;—ﬁ Vi 3\ N
/ ||"I | I'I |'ll-"’ il |I / ,"."’J b ’/ :: M
! I | fl IR 11 )
.-"l A \ r'lll || lll'w _':l\ l'\k:éla"!al_ |
/ L ' \\ gy [l
,-f ’r??'f??;\\\._'gj -8 A
/O J&)
;) ,
/)
1 { ,/ ;’f %
2 4 L
Item Part No. Part Name Q'ty
1 |47151-3AR-000 /e RIS L. Plate, Brake Anchor 1
2 [47152-3AR-000 R AR R. Plate, Brake Anchor 1
3 |47105-3AR-000 L4E 7 F. Brake Shoe 4
4 147127-3AR-000 R o Spring, Front Brake 1.0x7.0x44.5 2
5 |47106-3AR-000 I B e 5 Spring, Front Brake Shoe 2
6 [47141-3AR-000 FEE T i Cam, Front Brake 2
7 |47131-3AR-000 Va1 L. Lever, Front Brake Cam 1
8 |47132-3AR-000 yated-—1 R. Lever, Front Brake Cam 1
9 |95701-05024-07 A ETERE Bolt, Hex. Flange M5x24 2
10 |47126-3AR-000 EOERIE R4 Cable, Front Brake BEARE 2
11 |47142-3AR-000 IR Cotton Grommet 2
12 [47151-3AR-A00 HUAE R B AR 4E L. Plate Ass'y, Brake Anchor AR 1
13 [47152-3AR-A00 AR B AR A= R. Plate Ass'y, Brake Anchor AR 1
F-7
#IZTHHH:2011.6.16 BOM NO.: Z3ARB-100L-UK 8/21




AT AR EA H $k X 4wk R-PL-C-Z3ARB-100L-UK-00

F8, Wheel & Tires, Front

-~ -

.
x// =/ \\
L 0y A/ N
\ s A N\ ) -
=1 LA oy (B~ S T -~ €2 & N
\\-—’ g 1u ) ‘-\,_1':? Lﬁ':!\@' \‘c' | ,-"";'{-"" ;:f_. K / /nfﬁ '.|II|'| 12 ,_/\é’:l W ! \ \..\_‘(
~ 4 S T \
ULV (W (i < )
) —— R - i /
3

o~
G
=
I
-

‘i'ﬁ] b l \K_:“ III // I W II I"
S 2 & ! o
Item Part No. Part Name Spec. Q'ty
1 |44710-190708DI2005 |yidHs Tyre 19x7-8 DI2005 2
2 [(44711-TR-412 JEE Valve, Tyre TR-412 2
3 [44700-0855-11090-BK | #iF5 Rim 8x5.5 (STEEL) 2
4 |44720-PK-6142 L Center Cap, Wheel 2
5 194201-32425 FEImE Cotter Pin 3.2x425 2
6 |A47121-3AR-000  |piaieessimpy Hub Ass'y, Front Wheel D-Arm 2
7 |96140-6002Z TR Bearing, Ball 6002Z 2
8 [91258-223507 JHEf Seal, Oil 22x35x7 4
9 [96140-6003Z TR Bearing, Ball 6003Z 2
10 |50150-1522015 NEE Spacer, Inner 20.5x24.6x30.8 2
11 [50150-1522010 GNES Spacer, Outer 16.3x23x8.5 2
12 [90350U-10014 EREURY I RRMENE Nut, Flange Insert Lock M10xP1.25 8
13 [90351-12000K BEME [ F5ZIEE Nut M12xP1.25 2
14 [94101-1240050 SEIHFLRE Washer, Plate 12x40x4.5 2
15 [47121-3AR-000 EIEIE % Hub., Front Wheel (BEARE) 2

F-8
HIETH1:2011.6.16 BOM NO.: Z3ARB-100L-UK 9/21




AT AR EA H $k

F9, Wheel & Tire, Rear

H4maE: R-PL-C-Z3ARB-100L-UK-00

Item Part No. Part Name Spec. Q'ty
1 |44710-189508DI2006 |{&&mka Tyre 18x9.5-8 DI2006 2
2 |44711-TR-412 A Valve, Rim TR-412 2
3 |44700-0855-11090-BK | [E (2 ) Rim 8x5.5(STEEL) 2
4 |42350-3AR-000 TSRS Hub., Rear Wheel 2
5 |44720-PK-6142 EE Center Cap, Wheel PK-6142 2
6 |94201-32425 B O Cotter Pin 3.2x425 2
7 190351-14022-18 AV L ER4R0E Nut M14*P1.25 2
8 |90350U-10014-10 SEEUE I RRIRNE Nut, Flange Insert Lock M10xP1.25 8
9 [94101-1440045 TEm2E Washer, Plate 14.3x40x4.5 2

F-9
HIZTHEA:2011.6.16 BOM NO.: Z3ARB-100L-UK 10/21




AT AR EA H $k

F10, Handlebar

H4maE: R-PL-C-Z3ARB-100L-UK-00

Item Part No. Part Name Spec. Q'ty
1 |53100-3AR-BKO FiLEZARA Handlebar 1
2 |56160-3AR-000 HMEEE F. Brake Level/ Throttle parking brakeEaR=EME | 1
3 |53110-7A1-000 FEE Grip, Handlebar HY-603 2
4 |35150-3AR-000 LB & |ITE Switch Ass'y 1
5 |53300-3AR-000 FIETEERE Bottom Holdar, Handlebar 2
6 [53310-3AR-000 FiELEEER) R. Up Holdar, Handlebar 1
7 |53320-3AR-000 FiELEEE(E) L. Up Holdar, Handlebar 1
8 |53120-3AR-0PR [HiEE Pad, Handlebar PRO SHARK 1
9 |17910-3AR-000 PR Cable, Throttle EHER 1
10 |91000-06025 NARERE Bolt, Hex. Socket M6x25 4
11 |90350U-10014 SEEUE IE £R IR0 Nut, Flange Insert Lock M10xP1.25 2
12 |53175-3AR-000 B SR R. Lever, Brake 1
13 |A56160-3AR-000 USSR F. Brake Level/ Throttle Ass'y 1

F-10
#IZTHHH:2011.6.16 BOM NO.: Z3ARB-100L-UK 11/21




AT AR EA H $k X 4w R-PL-C-Z3ARB-100L-UK-00

F11, Suspension

Item Part No. Part Name Spec. Q'ty
1 [51400-3AR-00B AT E AR Shock Absorber, Front 245mm 2
2 |52400-3AR-000 BRES Shock Absorber, Rear 260mm 1
3 [95801-10042-97K NAGEIEAE Bolt, Hex. Flange M10x42 2
4 [90350U-10014 SRV IE £R0R0E Nut, Flange Insert Lock M10xP1.25 4
5 192000-10040 AR Bolt, Hex. M10x40 2
6 |95801-10035-9GL NAKEIEE Bolt, Hex. Flange M10x35 2

F-11

HIETHHA:2011.6.16 BOM NO.: Z3ARB-100L-UK 12/21




AT AR EA H $k X 4w R-PL-C-Z3ARB-100L-UK-00

F12, Axle/ Chain

Item Part No. Part Name Spec. Q'ty
1 |42300-3AR-001 T4 g Axle, Wheel 711L 1
2 142610-428028 1% PhEmaa R Bracket Ass'y , Sprocket 1
3 142615-3AR-000 1% it [E & B Bracket, Sprocket 1
4 [41200-428028 [ Sprocket 428-28 1
5 95701-08025-07 VAVLE: L Ye Bolt, Hex. Flange M8x25 3
6 [SW 08013K TE R R Washer, Spring 3
7 |42611-7A1-000-BK  |gHifietiss Protector, Sprocket 1
8 |40530-428086 PR Chain 428-86 1
9 |42330-3AR-000 1% T & E BN Nut, Axle M28xP1.5 2
10 |42340-3AR-000 % il E TR Ring, Alx 1

F-12
HIETH1:2011.6.16 BOM NO.: Z3ARB-100L-UK 13/21




AT AR EA H $k

F13 Fuel & Oil Tank

H4maE: R-PL-C-Z3ARB-100L-UK-00

Item Part No. Part Name Spec. Q'ty
1 |17620-3AR-000 FMAEEEER Cap Ass'y, Fuel Tank 1
2 [17622-3AR-000 A EEGE Seal, Cap 1
3 |17621-3AR-000 WRE Tube, Breathe L=250 1
4 |17510-3AR-000 M Tank, Fuel 1
5 |16950-3AR-000 FOHFR Cock Ass'y, Fuel 1
6 |17720-3AR-000 MM 4E R (I A)  |Cap, Oil Tank 1
7 |17710-3AR-000 FS R (R ) Tank, Oil 1
8 [17711-3AR-000 e Level Gauge, Oil 1
9 |17712-3AR-000 M E B () |Mounting Plate, Oil Tank 1
10 |17631-3AR-000 VRO 1R Clip, Fuel Tube 2
11 |17730-08050 Mo Tube, Oil L=50 1
12 |16320-08008 1EFROIN) Clip, Fuel Tube 8x0.8 8
13 |93404-06016-10G | SFlEfe (F&sE) Bolt ,Hex. Flange with Washer M6x16 2
14 |95701-06012-07 NG T B Bolt , Hex. Flange M6x12 1
15 |17630-08290 HHE A E Tube A, Fuel L=340 1
16 |17630-08235 FOME B Tube B, Fuel L=290 1
17 |17630-08200 FohE C Tube C, Fuel L=150 1
18 |17630-08080 Y& D Tube D, Fuel L=70 1
19 |16300-A2C4-000 ST 22(PM-13-008) | Filter, Fuel 1
20 [17735-3AR-000 MBS 22(YS-6031)  |Filter, Qil 1

F13 Fuel & Oil Tank
I . I
F-13
HIETHEA:2011.6.16 BOM NO.: Z3ARB-100L-UK 14/21




AT AR EA H $k X 4w R-PL-C-Z3ARB-100L-UK-00

Item Part No. Part Name Spec. Q'ty
21 |[17623-3AR-000 MR E Cap, Fuel Tank 1
22 (93404-06012-07 ISR (AR Bolt ,Hex. Flange with Washer M6*12 2

F-13

HIETHHA:2011.6.16 BOM NO.: Z3ARB-100L-UK 15/21




AT AR EA H $k X 4w R-PL-C-Z3ARB-100L-UK-00

F14, Seat & Ex. Pipe

R —
/
A \
/ N /\
/ \
w \/ 9,
€ / / / ;s
. A / /
A i
8 P e P /_//
L8 e
f\@\._\ e
\ |I =
SN _L/ r
R \\ -
x_; \J
N7
D
Item Part No. Part Name Spec. Q'ty
1 77200-3AR-0AP AAEL Seat 1
2 |77230-3AR-000 & EARARA AR Lock Ass'y, Seat 1
3 [94050-06000 TNA TR Nut, Hex Flange with Serration M6xP1.0 2
4 |53420-3AR-00A BRERR Gasket, Exhaust Pipe B (1RHEE) 1
5 |53400-3AR-00D HEGUS Exhaust Pipe (JETTE, P L) 1
6 [95701-08035-07 NABREIEG Bolt , Hex. Flange M8*35 1
7 [90149-06012-0G RAE+Figsk(BERE M) [Bolt, Exhaust pipe M6*12 2
8 |SW 08015 K EERE Washer, Spring 1
9 |77000-3AR-0AP JEEAGE Seat Ass'y PRO SHARK H§R 1
F-14

HIETHHA:2011.6.16 BOM NO.: Z3ARB-100L-UK 16/21




AT AR EA H $k

F15, Body Cover

H4maE: R-PL-C-Z3ARB-100L-UK-00

Item Part No. Part Name Spec. Q'ty
1 |61320-3AR-BKO R EEL Body Cover, Front 1
61320-3AR-BL0O HUEEEE Body Cover, Front [ 1
61320-3AR-WH0 R EEL Body Cover, Front = 1
61320-3AR-REO EDE:R4 Body Cover, Front 4T 1
61320-3AR-OR0 AEEE Body Cover, Front % 1
61320-3AR-YEOQ R EEL Body Cover, Front =& 1
2 [64340-3AR-BKO G Body cover, Rear 1
64340-3AR-BL0O 1B Body cover, Rear EE 1
64340-3AR-WHO G Body cover, Rear H 1
64340-3AR-RE0 B Body cover, Rear 4L 1
64340-3AR-OR0 G Body cover, Rear % 1
64340-3AR-YEO 1B Body cover, Rear = 1
3 |61200-3AR-BKO Wit 7 22 Fender, L. 1
61200-3AR-BLO P i bl Fender, L. B 1
61200-3AR-WHO 7o it Fender, L. = 1
61200-3AR-REO Paata 7 -0 Fender, L. 4T 1
61200-3AR-ORO0 7ot pigete Fender, L. W 1
61200-3AR-YEO Paata 7 -0 Fender, L. = 1
4 |61100-3AR-BKO ot 70 Fender, R. 1
61100-3AR-BLO i Fender, R. g 1
61100-3AR-WHO it Fender, R. = 1
61100-3AR-REO 7+ Bt Fender, R. 4 1
61100-3AR-OR0 it Fender, R. W 1
61100-3AR-YEO A prAgE Fender, R. = 1
F-15
HIETHHEA:2011.6.16 BOM NO.: Z3BARB-100L-UK 17/21




AT AR EA H $k

F15, Body Cover

H4maE: R-PL-C-Z3ARB-100L-UK-00

Item Part No. Part Name Spec Q'ty
5 |64420-3AR-00A RIS Enclosed Footrest, L. () 1
6 ([64410-3AR-00B 7= BT AR Enclosed Footrest, R. (BFLEE) 1
7 [33310-3AR-000 PN ) Light, Head 1
8 |[33701-3AR-000 FEXE Light, Tail 1
9 |93404-06012-07 IR (P EARE]) Bolt ,Hex. Flange with Washer M6*12 2
10 |90005-06012-17 RSN AT Bolt, Flate M6*12 4
11 |90302-VSN4-C HH Plate, Spring 2
12 [TT-104120-U3 +FRCETEIR4R () [Screw, Tapping M4*12 4
13 |90350U-06000-K VAU [FSR0E0E Nut, Flange Insert Lock M6*1.0 2
14 |190344-06000K HH Plate, Spring 2
15 |FW05014 K ST HS P Washer, Plate 5.3*14*0.8 8
16 |90005-05015-17 T AROERNRE Bolt, Flate M5*15 4
17 |NN05008K VAU [FSR0E0E Nut, Flange Insert Lock M5%0.8 4
18 |45535-3AR-000 MRS EAEE  |Rubber, Damper 2
19 |50720-3AR-000 R ] o R Bracket, Head Light 1
20 |93404-06016-10G 7N IR B Bolt ,Hex. Flange with Washer M6*16 14
21 194101-0622010 I A Washer, Plate 6*22*1
22 |50534-3AR-000 R EHE Rubber Absorber, Tail Light

F-15
HIZTHEA:2011.6.16 BOM NO.: Z3ARB-100L-UK 18/21




AT AR EA H $k X 4wk R-PL-C-Z3ARB-100L-UK-00

F16, Sticker

Item Part No. Part Name Q'ty
1 |61321-3AR-SIO HE4RHIZE A2 A1 Side Sticker, L. PRO SHARK 1
2 [61322-3AR-SIO AL EIZE A A Side Sticker, R. PRO SHARK 1
3 |64341-3AR-SIO HEeREIZE 1R Rear Sticker, L. PRO SHARK 1
4 [64342-3AR-SIO AEARAIE A% Rear sticker, R. PRO SHARK 1
5 ([64511-3AR-000 R A AR Vehicle, Waring Lebel 1
6 |64512-3AR-016 1650 E G4 Age, Waring Lebel 1
7 |61325-3AR-000 ERE TS AR AL - 9E#; | Operating, Waring Lebel 1
8 |64513-3AR-000 HERE AN Waring Lebel, Muffler 1

F-16
HIZTHEA:2011.6.16 BOM NO.: Z3ARB-100L-UK 19/21




AT AR EA H $k

F17, Radiator

H4maE: R-PL-C-Z3ARB-100L-UK-00

)
()
o
4

7

¥

i
43
A

141

fig}*- P A
T, 3.-_ f

4

“

Ay
oy
.=’:i:‘¢=
"

& t:
B

T

)

o
s

(3
Q.i

5
7

£
)
’,
)

)

bz,
1ee

Item Part No. Part Name Spec. Q'ty
1 19120-3AR-BKO KFg 22 Up Bracket, Radiator 1
2 |19110-3AR-00A KFETZE Bottom Bracket, Radiator 1
3 |15231-7A1-A0B KEg Radiator 1
4 |15232-7A1-000 K¥EE Cap, Liquid Cooler bt o i 1
5 193404-06025-07G IR (P EARE]) Bolt ,Hex. Flange with Washer M6*25 2
6 |91750-06020-10G IR (P EARE]) Bolt ,Hex. Flange with Washer M6*20 2
7 191000-06010-07 INARE R Bolt, Hex. Socket M6x10 2
8 |19200-3AR-000 BlIlZKFEEAR Aux. Tank Kit, Liquid 1
9 |19210-3AR-00A BIIZKFEZR(YERE) Bracket, Aux. Liquid Tank 1
10 |95005-07300 ERE Tube, Overflow L=1150 1
11 |16320-08008 1EFE(/IN) Clip 8*0.8 1
12 [19130-3AR-000 KFEE Protective, Radiator 1
13 |15234-3AR-000 IKFEREHE Rubber Absorber, Radiator Ffif 3 4
14 193404-06012-07 IR (A EARE]) Bolt ,Hex. Flange with Washer M6*12 6
15 [50534-3AR-000 R EHE Rubber Absorber, Tail Light 2
16 |16411-A2DL-000 =97 Clamp, Hose 4
17 |15233-162451 BEIKEA Hose A, Liquid L=451 1
18 |15233-162435 BEKEC Hose C, Liquid L=435 1
19 |90350-06U-10B VAU [FSR0E0E Nut, Flange Insert Lock M6*P1.0 2
20 |[16320-10012 1EFE(K) Clip 10*1.2 1
F-17
HIZTHEA:2011.6.16 BOM NO.: Z3ARB-100L-UK 20/21




AT AR EA H $k

F18, Electrical

H4maE: R-PL-C-Z3ARB-100L-UK-00

1.4 2
14
11
Item Part No. Part Name Spec. Q'ty
1 [32100-3AR-000 FRIGRIERTEE Wire, Electric 1
2 |31500-3AR-000 EIH(559%) Battery 5AH 1
3 |35010-3AR-000 EFH Switch, Main 00-001 1
4 |30700-3AR-000 KR FEIgE Spark Plug Ass'y 1
5 |30500-3AR-000 K EFEDA Coil, Ignition 1
6 |30800-3AR-000 EHEE Resistor 8.5Q 1
7 |38501-3AR-000 R En s Starter Relay Kit 1
8 [30410-3AR-00A C.DIBE Tt C.D.I Unit 1
9 |31600-3AR-000 TS Rectifier & Regulator 1
10 |89010-3AR-000 TEE Tool 1
11 |89020-3AR-000 A Strap ALT-200MM 6
12 |93500-05012 - [ETENEE Bolt, Pan Phillips M5x12 2
13 195701-06016-07 NG Bolt, Hex. Flange M6x16 3
14 195701-06012-07 NG Bolt, Hex. Flange M6x12 1
15 |89011-3AR-000 THEFR Band, Tool 1
16 |37223-3AR-000 FERIELR Warning, Lamp 1
17 |30600-3AR-000 1= BR AR PR 4B e Coil Ass'y, Ignition 1
18 |37224-3AR-000 e RFs TR Sump. Lamp Body Cover 1
19 ([37225-3AR-000 KBFERIERE Coolant temp Lamp Body Cover 1
F-18
HIZTHEA:2011.6.16 BOM NO.: Z3ARB-100L-UK 21/21




